
 
 

 1 

 2 

Comparison and Distribution of Copper Oxide Nanoparticles and Copper Ions in 3 

Activated Sludge Reactors. 4 

 5 

DONGQING ZHANG1, ANTOINE P. TRZCINSKI2*, HYUN-SUK OH3, EVELYN CHEW1, 6 

SOON KEAT TAN1, WUN JERN NG1, YU LIU1. 7 

 8 

1Advanced Environmental Biotechnology Centre, Nanyang Environment and Water Research 9 

Institute, 1 Cleantech loop, #06-10, Singapore 637141. 10 

 11 

2School of Civil Engineering & Surveying, Faculty of Health, Engineering and Sciences, 12 

University of Southern Queensland, 4350 Australia. 13 

 14 

3Singapore Membrane Technology Centre, Nanyang Environment and Water Research Institute, 15 

1 Cleantech loop, #06-10, Singapore 637141. 16 

 17 

 18 

 19 

 20 

 21 

*Address correspondence to Dr Antoine TRZCINSKI, School of Civil Engineering & Surveying, 22 

Faculty of Health, Engineering and Sciences, University of Southern Queensland, 4350 Australia,  23 

Telephone number: +61 7 4631 1617; 24 

 Email: antoine.trzcinski@usq.edu.au,   25 

mailto:antoine.trzcinski@usq.edu.au


Abstract 26 

 27 

Copper oxide nanoparticles (CuO NPs) are increasingly applied in the industry which results 28 

inevitably in their release of these materials into the hydrosphere. In this study, simulated waste 29 

activated sludge experiments were conducted to investigate the effects of Copper Oxide NPs at 30 

concentrations of 0.1, 1, 10 and 50 mg/L and compare it with its ionic counterpart (as CuSO4). It 31 

was found that 0.1 mg/L CuO NPs had negligible effects on Chemical Oxygen Demand (COD) 32 

and ammonia removal. However, the presence of 1, 10 and 50 mg/L CuO NPs decreased COD 33 

removal from 78.7% to 77%, 52.1% and 39.2%, respectively (p<0.05). The corresponding 34 

effluent ammonium (NH4-N) concentration increased from 14.9 mg/L to 18, 25.1 and 30.8 mg/L, 35 

respectively. Under equal Cu concentration, copper ions were more toxic towards 36 

microorganisms compared to CuO NPs. CuO NPs were removed effectively (72-93.2%) from 37 

wastewater due to a greater biosorption capacity onto activated sludge, compared to the copper 38 

ions (55.1%-83.4%). The SEM images clearly showed the accumulation and adsorption of CuO 39 

NPs onto activated sludge. The decrease in Live/dead ratio after 5 h exposure of CuO NPs and 40 

Cu2+ indicated the loss of cell viability in sludge flocs. 41 

 42 

Keywords: CuO nanoparticles; copper ions; waste activated sludge; biosorption 43 

 44 

Introduction 45 

 46 

Nanotechnology has become very popular over the last few decades due to significant advances 47 

with applications in medicine and semiconductor, chemical and electronics industries. [1-3] As one 48 

of the most important engineered applications, copper oxide nanoparticles (CuO NPs) exhibit 49 

optical, electrical and catalytic properties, and have been used intensively in electronics, 50 



ceramics, chemical sensors, polymers inks, metallic and coating. [4-6] Particularly, CuO NPs are 51 

commonly generated in large amounts during wafer chemomechanical polishing operations, 52 

which is a major source of wastewater in semiconductor manufacturing. [7] The increasing use of 53 

CuO NPs in industry and consumer products raises the concerns about the environmental risks 54 

due to their novel physical and chemical properties. Therefore, it is imperative to understand the 55 

environmental impact of CuO NPs. 56 

Results from material flow analyses suggest that a major fraction of the NPs in commercial 57 

products will eventually enter municipal or industrial wastewaters, and subsequently reach 58 

wastewater treatment plants (WWTPs). [8, 9] WWTPs are considered as the last barriers prior to 59 

their environmental release. [10] Therefore, efficient removal of engineered NPs from wastewater 60 

is particularly important in view of their increasing evidence for their ecotoxicity. [11] 61 

Furthermore, their toxicity to some microorganisms within the biological systems of WWTPs is 62 

of particular concern, since the inhibition and loss of certain bacterial species involved could be 63 

detrimental to biological treatment performance. [12] Previous study by Otero-González et al. [13] 64 

indicated that the extended exposure to even relatively low concentration (1.4 mg/L) of CuO NPs 65 

had a markedly negative effect on the performance of methanogenesis in upflow anaerobic 66 

sludge blanket (UASB) reactor. In another recently study, 50% inhibition of CH4 production was 67 

also observed during anaerobic digestion processes in the presence of 11 mg Cu L-1 of CuO NPs 68 

over a 14-d period. [14] 69 

In addition, the fate, transport, and toxicity of NPs in wastewater treatment processes may differ 70 

largely from those of their ionic counterparts, due to the differences in the properties (size, 71 

charge density), chemical composition of media (pH, organics, ionic strength), test conditions, 72 

and organisms evaluated. [10] CuO NPs and Cu2+ ions were reported to show different toxicity to 73 

some microbes. [15, 16] In a recent study of the toxic effects of CuO NPs, bulk CuO and CuSO4 on 74 

Tetrahymena thermophila, Mortimer et al. [15] indicated that the most toxic Cu compound was 75 



CuSO4, which was approximately 120 times more toxic than CuO NPs and 1500 times more 76 

toxic than bulk CuO. The different toxicity of Cu compounds has also been reported in a study of 77 

Heinlaan et al. [16] where the EC50 values for bulk CuO, CuO NPs and CuSO4 were 3811, 79, 1.6 78 

mg/L (Vibrio fischer); 165, 3.2, 0.17 mg/L (Daphnia magna); and 95, 2.1, 0.11 mg/L 79 

(Thamncephalus platyurus), respectively. However,  Aruoja et al. [17] investigated the toxicities 80 

of ZnO, TiO2 and CuO NPs to mircoalgae Pseudokirchneriella subcapitata and reported that the 81 

bioavailable EC50 values of CuO NPs were not significantly different from the EC50 of CuSO4 82 

(0.02 mg Cu/L). 83 

There is a lack of information on the behaviour of CuO NPs in WWTPs and the effects of CuO 84 

NPs on the treatment performance in terms of organic removal and nitrification. [12, 13] In 85 

particular, a detailed evaluation of the extent to which CuO NPs were removed, characteristics of 86 

CuO NPs in suspension and/or sludge, and a comparison of the above with ionic salts, is 87 

currently not available. [10] Most authors have investigated specific microorganisms or activated 88 

sludge fed with synthetic wastewater. Studies with real wastewater are still scarce, but important 89 

because interactions with natural organic matter in real wastewater may result in different 90 

behaviour of CuO NPs. For instance, Cu ions can generate complex with humic acids due to their 91 

carboxylic and phenolic groups or precipitate as insoluble copper hydroxide. 92 

Therefore, the objectives of this study were (a) to compare the short term effects and fate of CuO 93 

NPs and Cu2+ in a laboratory scale waste activated sludge process fed with real wastewater; (b) 94 

to investigate the effects of 0.1, 1, 10 and 50 mg/L CuO NPs on COD and nitrogen removals; (c) 95 

to determine the accumulation of Cu ions in the effluent and onto activated sludge over short 96 

term experiments; (d) to determine the morphology of activated sludge using Scanning electron 97 

microscopy (SEM); (e) to assess the impacts of the presence of CuO NPs and Cu2+ ions on 98 

bacterial integrity using the Live/Dead Baclight bacterial viability technique which was not used 99 



previously in particular under short term experiments (5 hours) at concentrations as high at 50 100 

mg/L. 101 

 102 

Materials and methods 103 

 104 

Activated sludge and wastewater  105 

 106 

Primary wastewater was collected from Ulu Pandan Water Reclamation Plant (WRP), Singapore. 107 

The total treatment capacity of Ulu Pandan WRP is 361,000 m3 per day. The treatment process 108 

includes typical preliminary, primary and secondary treatment processes. The wastewater was 109 

collected from the effluent of the primary sedimentation tank. As Ulu Pandan WPR treats 110 

combined industrial and domestic wastewater, the contaminant concentrations are expected to be 111 

higher than those in common domestic WWTPs. Real wastewater was stored at 4°C until it was 112 

fed to the SBRs.  113 

 114 

CuO NPs characterization 115 

  116 

The CuO NPs were purchased from Sigma-Aldrich (Singapore) with average particles size of 117 

40±5 nm. CuO NPs stock solutions (100 mg/L) were prepared by adding dry particles into Milli-118 

Q (pH=6.8±0.2), and then the suspensions were sonicated (30°C, 100 W, 40 kHz) for 30 min and 119 

shaken for 2 h to increase their dispersion. Zeta potential of CuO NPs in the suspensions were 120 

measured using a Nanosizer (Malvern Instruments Ltd., UK). The morphology of the CuO NPs 121 

was examined using transmission electron microscopy (TEM) (JEOL JEM-3010, Japan). To 122 

avoid agglomeration or aggregation, water bath ultrasonic treatment was carried out to increase 123 

their dispersion before the use the suspension of CuO NPs.  124 



  125 

Sequencing batch reactors (SBR)  126 

  127 

SBRs were designed to simulate a full-scale operation of aeration and secondary clarification as 128 

described by Hou et al. [18] The SBRs (0.5 L) were seeded with return nitrifying activated sludge 129 

from Changi Water Reclamation Plant (Singapore) adjusted to a mixed liquor suspended solids 130 

(MLSS) concentration of 3 g/L. The hydraulic retention time (HRT) was 12 hours, while the 131 

sludge retention time (SRT) was 15 days. The steady state was established through monitoring 132 

the chemical oxygen demand (COD) and ammonium. The SBRs were operated under anoxic-133 

aerobic conditions and each cycle had a duration of 8 h, including 1 h feeding, 1 h of anoxic 134 

period, 3 hours of aeration, settling for 2 h and effluent withdrawal for 1 h. After each cycle, 135 

supernatants following settling were replaced with primary clarifier effluent from Ulu Pandan 136 

Water Reclamation Plant to start the next cycle. The general parameters, such as pH, dissolved 137 

oxygen, and temperature were monitored and automatically recorded using a data logger. Both 138 

SBRs were run at a temperature of 24-26°C. 139 

After 15 days of stabilisation period, four SBRs were spiked with CuO NPs at the concentrations 140 

of 0.1, 1, 10, and 50 mg CuO/L, respectively and three SBRs were spiked with corresponding 141 

ionic salt (in the form of CuSO4) at concentration of 0.2, 2.0, 20, and 100 mg/L CuSO4/L such 142 

that both sets of SBR contained exactly 0.08, 0.8, 8.0 and 40.0 mg Cu2+/L, respectively. One 143 

SBR was employed as control with no Copper addition. Each condition was operated for one 144 

month and steady state data were collected over three cycles to determine average and standard 145 

deviation.  146 

 147 

Analytical methods 148 

 149 



Sampling commenced after 15 days of operation of reactor, in order to ensure stable operation. 150 

Aliquots of completely mixed liquor suspensions were collected every 0.5 h over a period of 5 h. 151 

Collected samples were first centrifuged for 20 min at 10,000 rpm (Eppendorf 5810R). The 152 

measurement of MLSS, mixed liquor volatile suspended solids (MLVSS), chemical oxygen 153 

demand (COD), ammonium (NH4
+-N), and phosphate (PO4

3-) was in accordance with the 154 

Standard Methods. [19] All chemical tests were done in triplicate. 155 

The Cu levels in both liquid sample and biosolids were determined as described by microwave 156 

plasma – Atomic Emission Spectroscopy (MP-AES).  [13] Briefly, 10 mL collected samples were 157 

first centrifuged for 10 min at 10,000 rpm prior to metal analysis (Eppendorf 5810R). Then the 158 

supernatant (2 mL) were collected and mixed with 2 mL of HNO3 (69%, Sigma-Aldrich) and 159 

shaken overnight at 30±2°C to ensure complete Cu dissolution. Thereafter, Cu concentrations in 160 

liquid samples were determined by MP-AES (4100, Agilent Technologies) in triplicate. Cu level 161 

in biosolids was measured after digestion in an Anton Paar Microwave Reaction System 162 

(Multiwave 3000, Alpha Analytical USA) following EPA method 3051A. [13] All chemical tests 163 

were done at least in duplicates. 164 

 165 

Bacterial viability assay 166 

  167 

The impact on bacteria integrity in the presence of CuO NPs and copper salt were assessed using 168 

a LIVE/DEAD Baclight bacterial viability kit (Molecular Probes, USA). Viable and dead cells 169 

were detected by a green fluorescent nucleic acid stain, SYTO 9, which generally labels all 170 

bacteria (live and dead) with a green fluorescence, and a red fluorochrome, propidium iodide (PI), 171 

which stains only bacteria with damaged membranes due to its membrane impermeability. At the 172 

end of the experiment, 1 mL of the sludge suspension was stained with 1.5 μL of SYTO9 and 1.5 173 

μL of PI for 15 min in the dark at room temperature. The stained samples was covered with 174 



cover slip and visualized using Nikon A1R confocal laser scanning microscope (CLSM) system 175 

attached to an upright ECLIPSE 90i machine with a 40× objective lens (Nikon, Tokyo, Japan). 176 

All images were acquired at a scale of 79.55 μm × 79.55 μm with 5.11 μm of confocal slice. The 177 

images were further analysed by Imaris software (Bitplane AG, Zurich, Switzerland) to calculate 178 

live/dead ratio.  179 

 180 

Scanning electron microscopy (SEM) and transmission electron microscope (TEM) imaging  181 

 182 

Samples were investigated using TEM and SEM. In the first case TEM grids were prepared by 183 

placing a drop of suspension (mixed liquor or supernatant) on a holey carbon grid and drawing 184 

the suspension through the TEM grid using a paper tissue. The TEM grids were washed 185 

afterwards in a drop of distilled water to remove the dissolved compounds. [20] The TEM was 186 

operated at 200 kV to detect and characterize aggregation state of NPs in the solution.  187 

To prepare SEM image, mixed liquor was first washed 3 times with 0.1 M phosphate buffer 188 

solution (PBS) (pH 7.7) and fixed in 0.1 M phosphate buffer (7.4) containing 2.5% 189 

glutaraldehyde at 4 °C for 4 h. The dried samples were coated with platinum before SEM 190 

analysis according to Zheng et al. (2011). The elemental analysis of the particles was carried out 191 

using an energy-dispersive X-ray spectroscope (EDS). 192 

 193 

Statistical analysis 194 

 195 

 The results are presented as average± standard deviation for each concentration. Tests to 196 

determine statistical differences between treatments were carried out by comparing the critical 197 

value through ANOVA one-way analysis of variance (SPSS Statistics V17.0). Comparisons were 198 

considered significantly different at p < 0.05. 199 



 200 

Results and discussion 201 

 202 

Characterization of CuO NPs 203 

  204 

Figure 1 shows the TEM image of CuO NPs in deionized water under different magnifications 205 

(0.5 µm, 100 nm and 50 nm). In the present study, due to their small size and huge surface area, 206 

NPs tend to aggregate or agglomerate in aqueous phase. Although the CuO NPs used in this 207 

study have a diameter size within the nanometer range, some aggregates of different sizes were 208 

formed in the solution where the particles were suspended, even after sonication. The zeta 209 

potential was -41.7 mV at pH= 6.8 and -35.6 mV at pH=6.4 at the beginning and end of the 210 

experiment, respectively. 211 

 212 

Removal of CuO NPs and copper ions  213 

 214 

The Cu levels in the biomass-free effluent spiked with CuO NPs and copper salt is shown in 215 

Figure 2A. After 5 h exposure, the concentrations of released soluble Cu2+ were 0.028, 0.204, 216 

1.02 and 2.81 mg/L at the initial CuO NP concentration of 0.1, 1.0, 10 and 50 mg/L, respectively. 217 